i)

” Parts Manual | 200-2255

Manuel de piéces Revision A
Manual de piezas

[@>=wi Oilless, Single Stage, Direct Drive, Electric Air Compressor

D Sans I’huile, d’une seule étape, a prise directe, compresseur d’air électrique
I sanish Sin aciete, de una sola etapa, de mando directo, compresor de aire eléctrico

Specification Chart Tableau des spécifications Cuadro de especificaciones

TANK CAPACITY VOLTAGE/ KICK-IN KICK-OUT
GALLONS AMPS/PHASE | PRESSURE PRESSURE
(CAPACITE DU (TENSION/ (PRESSION (PRESSION DE
MODEL NO. | PEAK| RESERVOIR - LITRES) | AMPS/PHASE) | D'OUVERTURE) FERM.)
(MODELE) H.P. (CAPACIDAD DEL (VOLTAJE/ (PRESION DE (PRESION DE
(MODELO) (cv) | TANQUE - LITROS) AMP/PASE) CONEXION) DESCONEXION)
95 125
CS0200410 2 4 (15) 115/15/1 (6.6 bar) (8.6 bar)

Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com


andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com

PARTS DRAWING

DESSIN DES PIECES

ESQUEMA DE LAS PIEZAS

— Item (Art) 7

-«——— 7a1

Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com 200-2255



andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com

L

PARTS LIST LISTE DE PIECES

LISTA DE LAS PIEZAS

Item Part No Qty IDE"gliSh D French

.:-Spanish

Art N°/pP Qté
Art Nim/P  Cant Description Description Descripcién
1 150-0050 1 TanK @SSy -eeeecevceeeriniinrnrieeeienenns Ensemble du réservorr.............. Conjunto de tanque
: includes 1a-1d
1a 093-0030 1 Handle grip.....cccceeveeivieiiienenen. Poignée........ccoccvcceeniinneeveeiae Empufiadura
1b NA 4 Screw, #10 X .75"1g ....uueeeeenen VIS eiiieeeeeeeee et Tornillo
1c 094-0026 4 FOOL ..o, Pied......ocoovieiiiiiiiiiieeeie Pie
1d 072-0001 1 Petcock ......ccooeeeeciiaieee e Robinet de décompression........ Llave de desagiie
2 145-0324 1 Tube, bleeder.......ccccceevvveeencann. TUbe...oveveeee e Tubo
also order 058-0017 Qty 1 .cceeeeeiiiieeeceret e
3 136-0056 1 Valve, 140 PSI, 1/4 NPT ASME...SOUPEPE ....ccevvvverereirereeeeeennene Valvula
4 N/A 1 Nipple, 1/4 NPT close .................. Manchon fileté ....................c... Niple
5 N/A 1 Bushing 1/4” NPT x 1/8" NPT ...... Bague ......ccoeeeeniininieecie e Buje
6 032-0056 2 Gauge, 220 PSl ......ccovevveverreennen, Manometre.....coooeeveecieveee s Manometro
7 034-0140 1 Switch, pressure, includes 7a ...... Interrupteur ........coovvvvieiiricenee Manémetro
7a 136-0064 1 Valve, bleeder, includes 7aft........ Soupape ..........oceeveeeiiieienn Valvula
7at 058-0017 1 Nut, 1/4” O.D. tube....................... ECIOU ... Tuerca
8 N/A 1 Nipple, 1/4 NPT x 1.50” g............ Manchon fileté ......................... Niple
9 019-0167 1 Regulator ... Regulador
10 026-0160 1 Cord, interconnect Cordén
11 071-0016 1 Strainrelief........c..cocooeevivieienenes Soulagement de traction........... Aliviador de esfuerzo
12 026-0142 1 Cord, POWEr ...ccccovmiiririneeieneeennn. Cable oo Cordoén
13 068-0506 1 Connector, 1/8 NPT x 1/4 barb ....Connecteur ..........cc..cceeeevveeeene. Conector
14 061-0121 1 SCreW .t VIS creetieeeecee et e e e Tornillo
15 068-0017 1 (070] o] =Tvl (o] SRR Connecteur ..........coooveeeeenienenn. Conector
1/4 NPT x 3/8” O.D. Tube
16 040-0274 1 Pump/motor assy .......ccccceeeeeeeen. Ensemble pompe/moteur.......... Conjunto de bomba/motor
17 059-0221 3 Bolt, shoulder, 1/4-28.................. BOUION.....cevereeeee e Perno
18 093-0019 3 Grommet ....ccoovveveriiir e Oeillet...ccooeiereciicie e Arandela de cabo
19 145-0277 1 Tube, transfer A-A ...................... TUDE ..ot Tubo
also order 058-0007 qty 2
20 142-0112 1 Shroud ....ccceevivveecieieccrireieene ENveloppe...cccccoreeciieeeiieniieeens Guardera
21 058-0007 2 Nut, 3/8” O.D. tube..........coverrureene ECIOU oo Tuerca
22 N/A 3 Screw, #8-32x 7/16”1g ............... VIS it Tornillo
23 031-0037 1 Valve, check....ccccconvannnnicinncnne, SOUPAPE ...coviiviiirirriie e Valvula
1/2 NPT x 3/8” O.D. tube
24 098-1062 1 Label, warning........cccccovvevverevennnnn. D'avertissement étiquette ......... Amonestadora escritura de la
etiqueta
25 098-1105 1 Label, warning...c.c.c.occcvceacnneenes D'avertissement étiquette ......... Amonestadora escritura de la
etiqueta
26 098-1104 1 Label, warmning...........ccccecveveeenens D’avertissement étiquette ......... Amonestadora escritura de la
etiqueta

*N/A - These are standard parts available at your local hardware store.
*N/A - Ces piéces sont des piéces standard disponibles en quincaillerie.
*N/A - Estas son piezas estandares disponibles en su ferreteria local.

200-2255

Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com



andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com

PARTS DRAWING DESSIN DES PIECES ESQUEMA DE LA PIEZAS
Pump specifications Spécifications de la pompe Especificaciones de la bomba
Weight — 34 Lbs. Approx. Poids — 15,4 Kg Peso — 15,4 Kg
Max Rpm — 3500 Régime maximum — 3500 Tr/Min Rpm Max — 3500
040-0274 PUMP/MOTOR ASSEMBLY 1

(Ensemble pompe/moteur) @A/
(Conjunto de bomba/motor) 2

3

Torque to 15-20 Ibs-in.
4 Serrez de 15 & 20 Ibs-in
Torsion hasta 1,7 - 2,3 Nem

Torque to 120-150 Ibs-in
Serrez de 120 & 150 Ibs-
in

Torsion hasta 13,6 - 16,9
Nem

Tilt piston assy (11a) slightly when placing into
=11 cylinder (11c) to form lips on seal.

Inclinez legerement 'assemblage du piston
quand vous le placez dans le cylindre pour
former les lévres sur le joint.

Incline el conjunto del piston (11a) levemente al
colocar en el cilindro (11c) para formar los
labios en el sello.

Torque to 40-50 Ibs-in
Serrez de 40 a 50 Ibs-in
Torsion hasta 3,4 - 4,5 Nem

Place piston assy over bearing and
align before tightening screw on piston g
assy to noted torque.

Placez I'assemlbage du piston sur le
roulement (3) et alignezle avant de
serrer la vis du piston au couple
recommandé.

Cologue el conjunto del piston sobre el
cojinete y allnee antes de ajustar el
tornillo del conjunto del piston hasta |a
torsion indicada.

4 Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com 200-2255



andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com

PARTS LIST LISTE DE PIECES LISTA DE LAS PIEZAS

040-0274
ltem Part No Qty IDEnglish DFrench .:-Spanish
Art N°/P Qté
Art Nam /P Cant Description Description Descripcién
1 077-0118 1 COVEN ..o Couvercle.......ccoceevrireveeennceenens Tapa
2 019-0152 1 FIlter vt Filtre ..ceeeeeneeieese e Filtro
3 042-0089 1 COVEr @SSY .uivererrerreneeenireeeaenes Ensemble du couvercle ............ Conjunto de tapa
includes items inclut les éléments incluye los articulos
1,2,3,5&6 1,2,3,5&6 1,2,3,5&86
4 N/A 4 Screw, #8-32 x .38 1g ....ccc0vrueeens Vi8S cieiiriecciriv et e e rrenga e ennenes Tomillo
5 N/A 1 Manifold (order 042-0089) ........... Collecteur.......cccvverirveenereennne Muitiple
6 N/A 2 Screw, #8-32 x 75719 ...ieccvnnreenne ViS i ccenree e e Tomillo
7 117-0011 1 Manifold exhaust...........c..cccennn... Collecteur.........cccevvveeecinneenenn. Multiple
8 054-0157 1 O-FiNG ..o Joint torique ........coccvceveinnenennns Anillo térico
9 046-0231 1 Seal....oiciiieeiecietr e JOINt ..o Sello
10 043-0151 1 Valve plate assembly ................... Ensemble dela..........couveueeenne. Conjunto de placa
plaque de soupape de valvula
11 048-0074 1 Piston & cylinder assy.......ccccu.... Ensemble du piston .................. Conjunto de
includes items 11a-11c et du cylindre cilindro y piston
: inclut les éléments 11a-11c  incluye los articulos 11a-11c
11a N/A 1 Piston @ssy.......cccovveeeiouiiiceenieninenen Ensemble du piston .................. Conjunto de pistén
11b 054-0158 1 O-TING .ot Joint torique ...........c.ccoeemeeueenne Anillo térico
11¢ N/A 1 Cylinder..........ccoovvviiimniiicecnncnn. Cylindre.........ccoocoovnuiicniinc, Cilindro
12 040-0274 1 MoOtor assy .....ccovceervvinicneniiinnenne Ensembie du moteur................. Conjunto de motor
must be purchased as vendu en une seule se debe comprar como
complete pump/motor assy ensemble pompe/moteur un conjunto completo
de bomba/motor
13 165-0142 1 Start capacitor & cover kit............. Condensateur de début et kit ...Condensador de comienzo y
de couverture kit de la cubierta
14 077-0137 1 Cover, terminal.......ccccceeevveeeeienn.. Couvercle......ccoooveeveveeeeeeevenenne. Tapa
15 068-0017 1 ConNeCtor ....cceveeciirernniecee e Connecteur .........ccccevevveveaenene. Conector
1/4 NPT x 3/8” O.D. tube
16 061-0062 6 Screw, 1/4-20 x 1.1271g ....cce..... VIS i ee s Torillo

Service kits available
Jeux de piéces d’entretien disponibles
Juegos de servicio disponibles

046-0234 Seal kit ....ccoovvveerierererineecenne Jeudejoints......cccccoeevnnieinnnns Juego de sellos
includes items inclut les éléments incluye los articulos
8,9,&11b 8,9&11b 8,9&11b

*N/A - These are standard parts available at your local hardware store.
*N/A - Ces piéces sont des piéces standard disponibles en quincaillerie.
*N/A - Estas son piezas estandares disponibles en su ferreteria local.

200-2255  Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com



andrew.carlson
Typewritten Text
Available from Allparts Equipment and Accessories - 1-877-475-5660 - www.allpartsinc.com

http://www.allpartsinc.com



